

CERTIFICATE

It is hereby confirmed that the

Fume Cupboard T120

of the manufacturer

Renggli AG
Industrie-Ost
Birkenstrasse 31
6343 Rotkreuz
Switzerland

was tested according to

EN 14175

part 3

at the total volume flow rate of **480 m³/h**,

with a nominal face velocity of **0.34 m/s**

With this exhaust volume flow rate the requirements of

- BG Chemie, Germany, issued 29.07.2003

are completely fulfilled

The details and data of the complete test procedure
are content of the type test report

FCS/EN/93/2006

which is given to the manufacturer on

12. June 2006

Tested by:

Tintschl BioEnergie und
Strömungstechnik AG

Goerdelerstr. 21

91058 Erlangen


Dipl.-Ing. Bernd Schubert
Erlangen, 11.07.2014



BioEnergie und Strömungstechnik AG

CERTYFIKAT

Niniejszym potwierdza się, że

Wyciąg T120

Producenta:

Renggli AG
Industrie-Ost.
Birkenstrasse 31
6343 Rotkreuz
Szwajcaria

Został przetestowany zgodnie z

EN 14175 Część 3

o łącznej wartości natężenia przepływu $480 \text{ m}^3/\text{h}$, o nominalnej prędkości powietrza $0,34 \text{ m/s}$

Z niniejszą szybkością przepływu objętości wydechowej, wymagania - BG Chemie, Niemcy,
wydane 29.07.2003 zostały całkowicie spełnione

Szczegółowe informacje i dane o pełnej procedurze badania są zawartością typu
sprawozdania z testu

FCS/EN/93/2006

których oddano dla producenta w dniu 12 czerwca 2006